
-

FACILITIES PLAN 

FINAL REPORT 

for the 

Washington Township Municipal Utilities 
Authority- Lead Agency and the Townships of 

Mt. Olive and Roxbury 

LAN Associates, Inc. 
Hawthorne, New Jersey 

Alfred Crew Consulting Engineers, Inc. 
Ridgewood, New Jersey 

August 1, 1978 

EcoiSciences, Inc. 
Rockaway, New Jersey 



LAN 
LAN ASSOCIATES~ 
planning· engineering· consulting 
662 GOFFLE ROAD, HAWTHORNE, N.J. 07506 • 201-423-0350 

Washington Township Municipal Utilities Authority 
Washington Township 
P.O. Box 216 
long Valley, New Jersey 07853 

Attn: James Laughlin Ill, Chairman 

Gentlemen: 

Subject: Final Report 
Foci lities Plan 
LAN Job #2 .332 .0 

We submit herewith the Final Report of the Facilities Plan for the Washington Township 
[...]
7.5 Sewer Systems: The sewer systems in the separate alternatives consist of inter

ceptors collecting sewage from local collection systems, existing and contemplated, 

in the areas currently developed or developable during the study period. Design criteria 

for the interceptors is the calculated peak flow as discussed in the preceding. Pipe sizes 

have been determined to maintain a minimum velocity of 2 feet per second when filled 

to 800/o of the diameter. Minimum slope of pipe is 0.100/o. Pipe routing is planned to 

maintain gra~ity Flow and follow as much as possible existing roads and to avoid excessive 

slopes. Where excessive slopes cannot be avoided, drop manholes are proposed. Pipe 

material has been assumed as lined reinforced concrete although in final design, under a 

Step II grant, other pipe materials may be substituted, if they are superior in character

istics r·ncY6r cost. 

7-9 



The actual design of the sewer systems would be based on ASCE Manual 30 and NJDEP 

Design Criteria. Appendix D shows pre I iminary calculations for sizing the interceptors. 

7.6 Pumping Stations: While every effort is made to route interceptors according to 

surface contours and maintain flow by gravity, this is not always possible nor entirely 

practical. As a consequence, interceptors slope to lower depths in some areas and 

require excessively deep trenches. This is costly, and hazardous. When this occurs, 

a pumping station is used to lift the sewage to a continuing i'nterceptor at a higher eleva

tion. Pumping stations are also used to pump sewage over ridge lines between sub-basins 

thereby avoiding long runs of gravity pipe following other routes. In these circumstances, 

the pumping station discharges to a force main -a pressurized sewer- that, in turn, dis

charges into a gravity system beyond the ridge at the next sub-basin. Pumping stations 

are intended for continuous operation to keep gravity sewers on the inlet side from backing 

up. Multi-pump installation are contemplated with automatic controls to start and stop 

pumps and maintain sewage level between controlled limits in a wet well. The pumping 

stations would operate unattended and an alarm system would alert a supervisor or other 

responsible person at some remote central location if any malfunction '0ccurred. Auto

matk stand-by power would be provided to minimize the poss.ibil ity of interrupted service. 

Pumping stations at the sewage treatment plant(s) are included as part of the STP:S). 

7. 7 Wastewater Treatment Plants: 

7.7.1 General: Parts 4.3 and 6.0 of the Section 3 report outlined the point source 

effluent requirements and the estimated levels of treatment which they necessitate, plus 

the treatment process alternatives proposed to accomplish this. Subsequent to issuing that 

report Section, the populations and estimated wastewater flows were revised; the new popu

lations and flow estimates are in Section 6.0 and Section 7.0 (Table 7-1 and 7-2) of this 

report. Table 3-1 summarized the flows, treatment leve:ls and waste loads for years 1990, 

2000, and saturation popu lotion. 

Based upon the revised population estimates for the year 1990 and 2000, the plant design 

capacities for both alternates were recalculated and the~· are summarized in Table 7-5. 

7-10 

-
-

-

-
-
-
-



-

-

-
-
-
-

Plan 1: Under Plan 1, the existing wastewater plants: WT-1 (Schooley's Mountain), 

WT-2 (Welsh Farms), MO-l (Oakwood Village) and M0-5 (Eagle Rock Village/Mt.Oiive 

Complex) would be continued in use at least until 1990 and probably through the year 

2000. The existing wastewater treatment plants M0-2 (Mount Olive Township/Flanders) 

and R-2 (Roxbury Knolls/Skyview) plants would be abandoned with flows diverted to new 

plants. 

Plan 5: Under Plan 5, the cost effective analysis includes a review of costs for continuing 

the WT-1, MO-l and M0-5 plants in service contrasted to phasing out these plants. The 

existing Welsh Farms industrial waste plant wi II be continued in service either Plan 1 or 5, 

since it is meeting present discharge permit requirements and is expected to meet all future 

requirements except that post aeration will probably be required when the discharge permit 

is renewed. 

7.7.2 Design Flows: The plant design capacities in Table 7-5 are based upon flow con

tributions of domestic wastewater, commercial areas, industrial areas and an allowance 

for infiltratio.finflow as described in subsection 7.2 and Tables 7-1 and 7-2 of this section 

of the report. Each plant will have the capacity to hydraulically pass the estimated peak 

flows as described in subsection 7 .3. 

7. 7.3 Treatment Leve Is and Processes: For point source discharges, the estimated treat

ment levels to achieve required removals of pollutants were summarized in Table 3-1 for 

the alternate plans from 1990 design to saturation population. 

Process Changes from Section 3 Report: The treatment processes have changed from those 

shown in the Section 3 report since the treatment I eve Is required by DEP changed to a range 

of level 2 to level 5, depending on the time period and related estimated wastewater flows. 

Pollutant removals required for treatment levels 2, 4.2, and 3 can be met with either basic 

trickling filter or activated sludge processes, followed by biological nitrification to the 

degree necessary, with effluent ammonia levels ranging from 10 mg/1 for level 2, to 4 mg/1 

for level 3. Since the nitrification process once started would be difficult to limit, for 

practical purposes nitrification would be carried out to the range of about 2 mg/1 in treat

ment levels 2 through 4 (See subsection 7.7.5). 

7-11 



-.] 
I 

....... 
N 

TABLE 7-5 

SUMMARY OF REQUIRED DESIGN CAPACITIES 
NEW WASTEWATER TREATMENT PLANTS 

Estimated 
General Flow- MGD•:< Existing Plant De sign Caeacity MGD-1990 

Plan Plant Location 1990 2000 

1 A Mt. Olive Complex 1. 996 2.914 
B Long Valley • 762 1. 095 
c Schooleys Mt. • 344 • 477 
D Four Bridges 1. 056 1.386 
E Roxbury 1. 131 1.657 

5 A Four Bridges 4 • .737 6.750 
B Long Valley • 735 1. 019 

6 A Four Bridges 5. 47Z 7.769 

* From Table 7-2: Summary of Sewage Flows 
a =Eagle Rock Village /Mount Olive Complex 
b = Welsh Farms 

Capacity-MGD w I exist. Plants 

• 25 {a) 1. 75 
• 20(b) .60 
• 50(c) 
• 25 (d) .80 

1. 20 

1. 0 (a, c, d) 3. 80 
• 2 (b) 0.60 

1. 0 (a, c, d) 4.40 
• 2 (b) 

c =Schooleys Mountain {0. 50 MGD w/discharge to S. Branch & other improvements) 
d = Oakwood Village 

J I I J J 

w/o exist. Plants 

2.00 
.80 

1. 10 
1. 20 

4.80 
0.80 

:,.60 

J 

2000 
w/o exist.Plantf 

3.00 
1. 10 

1.40 
1.70 

6.80 
1. 10 

7.90 



-

-

-

-

level 4.2: To assure a maximum BODs of 8 mg/1 for level 4.2 treatment, filtration 

would be required. If the BODs limit could be stipulated at 8 to 10 mg/1, filtration 

would not be necessary for the treatment process. 

level 4: For treatment level 4, filtration would be added to the previously outlined 

process to assure the additiona I remove I stipulated. 

levelS: LevelS treatment, which will be required only under PlanS for the major 

treatment facility (plant SA), will become necessary when wastewater flows (and related 

waste loads) increase to those population and commercial/industrial loads estimated for 

the year 2000. In order to meet the level 5 effluent BODs limit of 4 mg/1 and basically 

all ammonia nitrogen removal, it would be necessary to add filtration and activated 

carbon adsorbtion to the treatment process after biological nitrification. Since this 

level of treatment (S) will not be required until the year 2000, current planning should 

only include allowance for possible future facilities. Reevaluation of the required treat

ment I eve I, and process development changes between now and the year 2000, wi II I ike ly 

change design requirements for the future plant expansion. 

7.7.4 Physical/Chemical Processes: m addition to the biological processes briefly out

lined above to meet the required treatment leve Is, three physical/chemica I processes were 

also reviewed based upon available EPA cost comparison data: 

1. Two stage line treatment +breakpoint chlorination +filtration. 

2. Single stage lime treatment+ bio-nitrification +filtration. 

3. Two stage lime treatment + bio-nitrification +filtration. 

Each of the above processes would produce an effluent with a BOD
5 

= 10 mg/1, SS = S mg/1 

and TKN of 1 - 2 mg/1. However, since the initial screening showed all of these processes 

to be more costly than the biological process alternatives, and since substantially greeted 

solids are produced from the chemical processes, these three were not further considered 

for the project. 

7. 7 .S Secondary/Nitrification Process Alternatives: The two basic biologica I treatment 

processes each have alternatives to the secondary step process. As an alternate to the trick

ling filter, rotating biological discs may be used as another type of attached growth reactor. 

For suspended growth systems, one alternative would be two stage nitrification with carbon-

7-13 



aceous BOD removal and nitrification occurring in separate units. For this alternative 

process, a primary sedimentation tank would not be required. As an alternate suspended 

growth system, the process would consist of primary sedimentation followed by combined 

carbon oxidation- nitrification with a final clarifier (single stage nitrification). 

7.7.6 Selection: To select the alternative attached growth and suspended growth process 

for the facility plan the total annual cost for the component units for each process was cal

culated based upon data presented in the EPA publication "A Guide to the Selection of 

Cost-Effective Wastewater Treatment Systems 11 (EPA 430/0-75-002). Data for a single 

stage carbon oxidation-nitrification system was developed from two stage data by allow

ance for longer aeration-detention time and sedimentation tank surface overflow rates as 

required. Cost data for the rotating biological disc alt19rnative was developed from 

information furnished by a manufacturer of this type equipment. Each alternative was 

examined for plant sizes of 1, 2 and 5 MGD. 

Suspended Growth Systems: The analysis shoed that the two step carbon oxidation

nitrification process was about 10% less costly than the one step process. The two step 

process was there fore selected as the suspended growth lype system to be used in the 

alternative analysis with other systems. 

Attached Growth Systems: With respect to the analysis of the attached growth processes 

for BODs reduction, the costs for the 1 and 2 MGD plant sizes were about equal, and for 

the 5 MGD size, the trickling filter alternative was less costly. Considering other factors 

for comparison, such as recent increases in energy costs, and relative ease of maintaining 

rotating biological disc filters, the rotating discs are proposed as the alternative attached 

growth process for air plants under Plans 1 and 5, except for the 5A large plant with a 

projected capacity of about 5 to 9 MGD (1990 to saturation population). 

Nitrification: With respect to nitrification facilities, high density rotating biological 

discs were reviewed as an alternative to aeration followed by sedimentation. As with the 

-
-

-
-
-
-
-
-
-

other systems which were compared, costs were developed for 1, 2 and 5 MGD plants, and -

the tota I annua I cost for a 20-year period was developed on the February 1973 base to 

coincide with EPA data. The analysis showed that the disc alternative was about 20% 

more costly than the aeration system followed by sedimentation. Therefore, the aeration

sedimentation nitrification system is proposed for each of the alternative plants. 

7-14 



-
-
-

It must be noted that treatment requirements which include nitrification have been based 

upon low summer flow conditions. To reduce total operating costs during winter periods 

when low temperatures can affect the nitrification process and stream flows are higher, 

nitrification might be discontinued. The terms and conditions for discontinuing nitrifi

cation will have to be established with the NJDEP, and if that agency concurs, the 

conditions should be stipulated in any discharge permit issued. 

Metering: Since stream flows are critical for all of the proposed plants (See Table 3.2), 

under Plans 1 and 5, it is proposed that at each point of effluent discharge a stream meter

ing station will be constructed as part of the plant project so that stream flow and stream 

temperature factors can be a guide in the use of the nitrification system. 

7.7.7 Disinfection Alternatives: Disinfection of the treated effluent is required to main

tain possible infectious disease bacteria in the receiving waters at fecal coliform bacteria 

values of less than 200 per 100 milliliters. Various disinfectants including ozone, ultra

violet irradiation, bromine chloride and other miscellaneous disinfectants have been 

cons ide red over the years and a few treatment pI ants have been constructed using these 

disinfectants. However, the majority of all facilities use chlorine as the disinfecting 

agent. Of the other available disinfectants, ozone has been used more than the others. 

An EPA research project on disinfection with chlorine, ozone and bromine chloride and 

dechlorination with sulfur dioxide started in 1974 at Wyoming, Michigan has not been pub

lished to date. EPA•s October 1977 Technology Transfer newsletter indicated that ozona

tion was the most promising a ltemative to ch Iori nation. 

Trout Maintenance: Since in this study Area, the South Branch of the Raritan River from 

about the YMCA pond to the County boundary is a trout maintenance stream and since it 

has been established that free chlorine in even small amounts is toxic to aquatic life and 

specifically trout, dechlorination facilities must be provided for any point source discharges. 

Also, as previously noted, the effluent would require post aeration to provide a DO of 6.5 

mg/1. 

Alt.ematives Analyzed: In light of the dechlorination and aeration required, the alter

natives for disinfection and final treatment which were reviewed consisted of (1) chlorina

tion with dechlorination and aeration, and (2) ozonation. The design criteria used in the 

comparative analysis for the two systems was as follows: 

7-15 



Contact Time (minutes
at peak flow rate) 

Dose rate (mg/1) 

Tank depth (ft.) 

Chlorination 

20 

10 

Ozonation 

10 

8 

12 

Other factors used in the ana lysis and common to both systems were maintained the same 

as in the EPA Guide on cost effective analysis which wc:rs prepared for chlorination dis

infection. (The base year, February 1973, may still be used for comparison but not for 

up-to-date costs). These factors included: electricity at $0.015 per KWH, labor at 

$5.00 hour, service and interest factor + 27%, amortization period 20 years interest rate 

5 5/8%. 

Dechlorination: The chlorination-dechlorination system itse If was reviewed for alternate 

means to dechlorinate. Dechlorination by use of sulfur dioxide is the means most commonly 

used. However, dechlorination by use of sulfur dioxide may remove some of the dissolved 

oxygen, which in the case of the Study Area plants must· be maintainted at 6.5 mg/1 in 

the plant effluent. Dechlorination therefore must be accompanied by aeration to restore 

the DO to 6.5 mg/1. While dechlorination by activated carbon is also possible, this 

method was not considered since design data is sparse and the method is sti II under research 

by the EPA at the National Environmental Research Center in Cincinnati, Ohio. It may be 

concluded from that agency•s research paper on 11 Toxicity of Wastewater Disinfectants 11 by 

Robert B. Dean, July 5, 1974 that at present dechlorination by use of sulfur dioxide was 

the most reliable and cost effective system. 

Post Aeration! Residual chlorine in an effluent is dissipated by aeration. Dechlorination 